



REPORT NO.: A31850489

TEST REPORT

DATE: OCT. 8,2004

NAME OF APPLICANT:

RITE SOLUTIONS DISPLAYS & GRAPHICS
NO.11 SOUTH MING ZHU BEI ROAD XINSHI
GUANGZHOU CHINA
ATTN. : MS. VICKI TSE

SAMPLE DESCRIPTION PROVIDED BY APPLICANT:

100% POLYESTER BLIMP PRINTED MURAL FOR THE USE OF TRADE SHOWS

REF. NO. : /
STYLE/ARTICLE NO : /
ORDER NO. : /
END USE : /
BUYER : /
EXPORTED TO : /
CARE INSTRUCTION : /

SAMPLE DESCRIPTION ASSIGNED BY LABORATORY :

Table with 3 columns: DATE RECEIVED, DATE TESTED, NUMBER OF SAMPLE, SAMPLE LABEL, PRODUCT, COLOUR SOLID. Row 1: 01, KNITTED FABRIC, WHITE.

REMARKS:

- 1. THE RESULTS RELATE ONLY TO THE ITEMS TESTED.
2. COMMERCIAL REQUIREMENTS QUOTED IS JUST FOR YOUR REFERENCE, FINAL ACCEPTANCE SHOULD BE AGREED BY THE TRADE PARTIES.

CONCLUSION :

THE SAMPLE (01) MEETS THE REQUIREMENTS OF THE FEDERAL FLAMMABLE FABRICS ACT AND IS RATED AS CLASS 1 : NORMAL FLAMMABILITY, WHEN TESTED IN ACCORDANCE WITH 16 CFR PART 1610

PREPARED AND CHECKED BY:
FOR STR (HK) LTD.

DANNY MOK
TECHNICAL MANAGER

APPROVED BY:

SIDNEY CHUNG
SOFTLINES MANAGER

SI/DAVID



REPORT NO.: A31850489

TEST REPORT

DATE: OCT.8,2004

TEST(S) CONDUCTED:  
AS REQUESTED BY THE APPLICANT

COMMERCIAL  
REQUIREMENT

(1) FLAMMABILITY OF CLOTHING TEXTILES (16 CFR 1610)

SAMPLE: (01)	RATE OF BURNING (SECONDS)				REQUIREMENTS
		ORIGINAL	AFTER D/C # & LAUNDERING		
PLAIN SURFACE	SPECIMEN 1)	DNI	1)	DNI	CLASS 1
	2)	DNI	2)	DNI	
	3)	DNI	3)	DNI	
	4)	DNI	4)	DNI	
	5)	DNI	5)	DNI	
	AVERAGE	-		-	
	6)	DNI	6)	DNI	
	7)	DNI	7)	DNI	
	8)	DNI	8)	DNI	
	9)	DNI	9)	DNI	
	10)	DNI	10)	DNI	
	AVERAGE	-		-	

CLASSIFICATION: CLASS 1 - NORMAL FLAMMABILITY

CODE DESCRIPTION:  
# = COMMERCIAL DRY CLEAN  
DNI = DID NOT IGNITE